
JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.
NIHON SUIKO SEKKEI CO., LTD.

EXPERTS
FOR

FORMULATING RECONSTRUCTION PLAN
OF

BORTNICHESKAYA
WASTEWATER TREATMENT PLANT

IN
UKRAINE

FINAL REPORT

MINISTRY OF REGIONAL DEVELOPMENT, CONSTRUCTION, HOUSING AND
COMMUNAL SERVICES OF UKRAINE
KIEV CITY STATE ADMINISTRATION
PUBLIC JOINT STOCK COMPANY “Kyivvodokanal” (KVK)

MARCH 2014

7R

CR(5)

14-006





JAPAN INTERNATIONAL COOPERATION AGENCY

TEC INTERNATIONAL CO., LTD.
NIHON SUIKO SEKKEI CO., LTD.

EXPERTS
FOR

FORMULATING RECONSTRUCTION PLAN
OF

BORTNICHESKAYA
WASTEWATER TREATMENT PLANT

IN
UKRAINE

FINAL REPORT

MINISTRY OF REGIONAL DEVELOPMENT, CONSTRUCTION, HOUSING AND
COMMUNAL SERVICES OF UKRAINE
[...]
accidents n BAS” were announced in order to clarify the target of priority project objectives and to 

accelerate the reconstruction project in place. 

 

The overview of Amended Program for Reforming and Development in Kiev City is summarized in 

Table 2.5. 

 

 

 

 

 

 

 

 

 



S-7 
 

Table 2.5  Overview of Amended Program for Reforming and Development in Kiev City 

Unit: million UAH [million EUR] 

Item 2010 2011 2012 2013 2014 Total 

Reconstruction of Sludge Field No.1 & 2 
26.00 82.80 44.65     153.45 

[2.4] [7.6] [4.1]     [14.1] 

Screen Chamber of Block 2 & 3, Kollectorna PS 
4.52         4.52 

[0.4]         [0.4] 

Improvement of Sludge Treatment Process 
13.58         13.58 

[1.2]         [1.2] 

Construction of 5 Main Collectors 
213.60 439.30 371.80 120.00 143.90 1,288.60

[19.7] [40.4] [34.2] [11.0] [13.2] [118.5]

Reconstruction of Sewage & Sludge Line in BAS
129.00 583.00 800.00 900.00 900.00 3,312.00

[11.9] [53.6] [73.6] [82.8] [82.8] [304.7]

Total 
386.70 1,105.10 1,216.45 1,020.00 1,043.90 4,772.15

[37.8] [106.1] [115.4] [94.9] [97.3] [451.4]
Source: Decision on Approval of the Program for Reforming and Development of Utility Sector of the City of Kiev for 
2010-2014, Kiev City (2010) 

 

In this program, the wastewater flows are estimated in future stages and the target flow in 2012, as the 

Second Phase, was determined at 1,572,900 m3/day. 

 

The estimated sewage volume is shown in Table 2.6. 

 

Table 2.6  Estimated Sewage Volume in Target Years 

 

Items 
Target 

Horizon 
Sewage Amount 

(m3/day) 

Initial Stage 2003 1,077,700 

First Phase 2011 1,245,600 

Second Phase 2012 1,572,900 

Source: Schemes of Water Supply and Sewage Systems of Kiev 
City by 2020, Kiev City (2007) 

 

(6) Laws and Regulations in Relation to Water Environment Protection 

 

Bortnychy Aeration Station is operated under the agreement among Kiev City and relevant state’s 

authorities and KVK undertakes operation and maintenance works to meet the determined current 

agreed standard (valid until December 2014) for effluent. In addition, the national standards for 

discharging sewage from households and business utilities are also stipulated. 

 

The current effluent standard is shown in Table 2.7. 

 

 

 



S-8 
 

Table 2.7  Effluent Criteria for the Treated Wastewater from BAS 

 

No. Indicator mg/L 

1 Suspended solids 15.00 

2 BOD5 15.00 

3 CODCr 80.00 

4 Mineralization 600.00 

5 Sulphates 120.00 

6 Chlorides 350.00 

7 Ammonia nitrogen 8.90 

8 Nitrites 3.30 

9 Nitrates 45.00 

10 Phosphates 8.00 

11 Petroleum products 0.20 

12 Synthetic surface active substances (anionic) 0.50 

13 Total ferrum 0.33 

Source: State Administration for Environmental and Natural Resources Management in Kiev (2011) 

 

(7) Process of Preparation and Approval of the Project 

 

The reconstruction of BAS is required to be approved by the cabinet’s decisions as a large scaled 

project in related to infrastructures and the process consists two major parts called “Stage P (Project 

Stage)” and “Working Documentation (Detailed Designing Stage)”. For this project, KVK has 

prepared draft documents for the approval of “Stage P” and the documents are to be reviewed by the 

members of states expertise committee and the committee will prepare “review report” requesting 

revisions and further clarifications with supplemental information provided with the document. 

 

KVK will revise the documents based on this report and resubmit the final version of “Stage P” 

documents applying for the official approvals from the council of Ministry of Regional Development, 

Construction, Housing and Communal Services and followed by the final decision of the cabinet of 

ministers. As for the working documentation stage, later stage of designing works is approved by 

Kiev City State Administration before the commencement of construction tendering for the final 

approval by issuing Act of Works Performance. 

 

The simplified scheme of preparation and approval is shown in Figure 2.3. 

 



S-9 
 

*Ministry of Regional Development, Construction, Housing and Communal Services

Preparation of F/S, C/D
(Conceptural Design)

EIA
Report

Pr
oj

ec
t S

ta
ge

(S
ta

ge
 P

)

Revision, Explanation of
F/S, C/D based on Report

Expertise Review
Report

Responsible Entities
(KVK)

State Expertise
Committee

Ministry of Regional
Development*

Cabinet of
Ministries

Submission of F/S, C/D to
State Expertise Review

Official Review
Review of F/S, C/D

Requests
Revisions

45-120 days

Opinions as References

Resubmission of F/S, C/D
for Approval

Approval by Council
of the Ministry

Cabinet's
Decision

Submission of Technical
Working Documentation

For Approval
Final Approval

Issue of Act of
Works Performance

Preparing Technical
Working Design

Kiev City State
Administration

D
et

ai
le

d 
D

es
ig

n 
St

ag
e

(W
or

ki
ng

 D
oc

um
en

ta
ti

on
)

 
Source: JICA Study Team 

Figure 2.3  Scheme of Preparation and Approval of the Project 

 

Bortnychy Aeration Station is operated under the agreement among Kiev City and relevant state’s 

authorities and KVK undertakes operation and maintenance works to meet the determined current 

agreed standard (valid until December 2014) for effluent. In addition, the national standards for 

discharging sewage from households and business utilities are also stipulated. The current effluent 

standard is shown in Table 2.7. 

 

2.2 Review of the Existing Feasibility Studies 

 

KVK conducted two feasibilities in 2007 with assistance of Belinwasser-Ost and in 2012 with 

assistance of Sources, both studies were aimed to smooth promotions of the reconstruction project of 

BAS after the announcement of Amended Nationwide Program for Reforming and Development 

Program. This review was done based on the feasibility study prepared in 2012 (2012 F/S) which 

incorporated technical proposals from French Companies by updating up-to-date technologies. 

 

(1) Design Criteria 

 

The design criteria identified in the existing feasibility plan by KVK in 2011 were reviewed in the 

study and following characteristics were found: 

 



S-10 
 

 To cover the whole city area which is same as the current sewerage service area 

 To target the year of 2021 

 Future population was not determined and used officially stated future population in the 

general plan of Kiev City 

 To adopt separate sewer system as same as the current system 

 1,573,000 m3/day of design wastewater flow which comes from an authorized city plan 

 

The design wastewater flow in 2012 F/S is shown in Table 2.9. 

 

Table 2.8  Design Wastewater Flow in 2012 F/S 

 

Item Unit 
Value 
(2021) 

Daily Average Flow m3/day 1,123,600 

Daily Maximum Flow m3/day 1,573,000 

Hourly Maximum Flow m3/hour 81,800 

Ratio of Daily Max Flow / Daily Average Flow - 1.40 

Ratio of Hourly Maximum Flow / Daily Maximum Flow - 1.25 

Source: KVK 

 

The design capacity of each block was determined in 2012 F/S is shown in Table 2.10. 

 

Table 2.9  Design Capacities by Water Treatment Line in 2012 F/S 

 

Item Unit 
Value (2021) 

Block 1 Block 2 Block 3 Total 

Distribution Ratio % 36.68 36.68 26.64 100.00 

Ratio of Daily Max Flow / Daily Average Flow - 1.40 1.40 1.40 1.40 

Ratio of Hourly Maximum Flow / Daily Maximum Flow - 1.25 1.25 1.25 1.25 

Daily Average Flow m3/day 412,150 412,150 299,300 1,123,600 

Daily Maximum Flow m3/day 577,000 577,000 419,000 1,573,000 

Hourly Maximum Flow m3/hour 30,000 30,000 21,800 81,800 

Source: KVK 

 

The design effluent criteria were determined based on existing agreement applied to BAS. Among the 

items, nitrogen and phosphorus were added to the current design effluent criteria because of the 

demands in the future requirements while other items were set out based on the current agreement 

which is applied the present wastewater treatment plants. 

 

The design effluent criteria in 2012 F/S is shown in Table 2.10. 

 

 

 



S-11 
 

Table 2.10  Design Effluent Criteria in the Existing Planning 

 

Item Unit 
Effluent Concentration 

(2021) 

BOD5 mg/L 15 

CODCr mg/L 80 

TSS (Total Suspended Solid) mg/L 15 

Total N mg/L 10 

NH4-N mg/L Not Specified 

NO2-N mg/L 3.3 

NO3-N mg/L 45 

Total P mg/L 1 

Dissolved Oxygen mg/L 4 or larger 

Enterococci units/100mL 400 

E. Coliform units/100mL 1,000 

Source: KVK 

 

(2) Proposed Process Flow 

 

Process flows which were proposed in the existing feasibility plan were reviewed. Major 

characteristics of the proposed process are as in Table 2.11. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



S-12 
 

Table 2.11  Process Flow for Water and Sludge Treatment 

 

Water Treatment Process Sludge Treatment Process 

 

 Primary pumps, screens, sand basins and primary 

sedimentation process are covered and 

accommodated in building structures in order to 

eliminate emission of smells 

 Introducing Anaerobic – Anoxic – Oxic Process 

for biological nitrogen and phosphorus removals 

 Secondary sedimentation 

 ACTIFLO Process for tertiary treatment process 

 Ultraviolet lamps for disinfection 

 Gravity and mechanical sludge thickening 

processes 

 Anaerobic digestion and heat power production 

system 

 Mechanical sludge dewatering 

 Sludge incinerators 

Source: KVK 

 

2.3 Survey on Water Quality and Inflow of Bortnychy Aeration Station 

 

(1) Analysis on Water Quality of Sewage and Characteristics of Sludge 

 

Water quality of sewage and characteristics of sludge were analyzed in this study. The results of 

analysis on water quality of sewage and characteristics of sludge are summarized as shown in Table 

2.12. 

 

 

 



S-13 
 

Table 2.12  Results of Water Quality and Sludge Analysis 

 

 Results of Analysis 

Results of 

water quality 

analysis 

Average of water qualities of raw sewage from 2008 to 2012 in BAS are followings: 

SS BOD5 CODCr NH4-N PO4 T-N* T-P* 

330 mg/l 251 mg/l 668 mg/l 30.3 mg/l 18.08 mg/l 24.6 mg/l 6.2 mg/l 

*: T-N and T-P were measured in the study for reference purpose. 

Results of 

sludge 

analysis 

The characteristics of sludge measured by Japan CCL are as follows: 

 Average solid contents of raw sludge and excess sludge are 2.32 % and 1.19 %, 

respectively 

 Average ignition loss of raw sludge and excess sludge are 70.5 % and 71.9 %, respectively

 Average calorific value of raw sludge and excess sludge are 4,350 kcal/kg-dry and 3,836 

kcal/kg-dry, respectively 

 Sludge contains flammable sulfide from 0.40 dry-% to 0.76 dry-%. 

 Sludge contains flammable chlorine from 0.15 dry-% to 0.69 dry-%. 

Heavy 

metals 

contained in 

sewage and 

sludge 

The characteristics of heavy metal concentrations in sewage in BAS and WWTPs in Japan 

were found to be very similar to each other. While high concentration of heavy metals in the 

sludge of BAS had been very significant, heavy metals such as Cd, As, Se and Hg contained in 

the samples of sludge were not detectable at present. Hence, the concentrations of heavy 

metals in sewage sludge produced from BAS have decreased significantly most probably 

owing to the relocation of the factories. 

Source: JICA Study Team 

 

(2) Analysis on Influent Flowrate 

 

The results of analysis on influent flowrate are summarized as shown in Table 2.13. 

 

Table 2.13  Results of Influent Flowrate Analysis 
 

 Results of Analysis 

Average flow  Influent flowrate from January to March was high 

 Monthly average, maximum and minimum influent flowrates in 2012 were 

796,394m3/day, 882,121m3/day and 722,935m3/day, respectively 

Daily maximum flow  Daily maximum flow was observed on 25 Feb 2012 at 1,015,100m3/day 

 Ratio of daily maximum flow and daily mean flow was calculated at 1.30 

Hourly maximum flow  Hourly maximum flow was observed from 16:00 to 19:00 at 52,700m3/hour 

 Ratio of daily maximum flow and daily mean flow was calculated at 1.25 

Source: JICA Study Team 

 

2.4 Evaluation of the Existing Conditions of Bortnychy Aeration Station 

 

Visual inspections were conducted at the location shown in Figure 2.4 in order to evaluate the existing 

conditions of the facilities of BAS. 

 



S-14 
 

Source: JICA Study Team 

Figure 2.4  Groups of Evaluated Facilities 

 

The reconstruction order of the evaluated facilities was prioritized taking the urgency and importance 

of the facilities into consideration. The priorities of the reconstruction are proposed as shown in Table 

2.14. 

 

Table 2.14  Priority of the Reconstruction of the Facilities 

 

Facilities Priority 

Pozniaky pump station C 

Sewage treatment facilities for Block-1 A 

Sewage treatment facilities for Block-2 B*1 

Sewage treatment facilities for Block-3 B*1 

Raw sludge treatment facilities A 

Excess sludge treatment facilities A 

Electrical facilities B 
Remark: A: high, B: middle, C: low 
Remark *1: Overall priority is middle, but rehabilitation of mechanical and electrical equipment is given high 

priority. 
Source: JICA Study Team 

 

2.5 Evaluation of the Performances of Bortnychy Aeration Station 

 

(1) Evaluation of the Performance of Operation of the Existing Facilities 

 

The performance of operation of BAS is evaluated and summarized as shown in Table 2.15. 

④ 

③ 

①

⑥

⑤ ⑤

② 

① Pozniaky pump station 
② Sewage treatment facilities for Block-1 
③ Sewage treatment facilities for Block-2 
④ Sewage treatment facilities for Block-3 
⑤ Raw sludge treatment facilities (anaerobic digestion) 
⑥ Excess sludge treatment facilities (aerobic stabilization)



S-15 
 

 

Table 2.15  Evaluation of the Performance of Operation of the Excising Facilities 

 

Evaluation of performance of sewage treatment facilities 

 100% of monthly average of all blocks satisfy effluent standard for BOD5 (15 mg/l) 

 100% of monthly average of all blocks satisfy effluent standard for CODCr (80 mg/l) 

 93% of monthly average of Block 1, 60% of Block 2 and 60% of Block 3 satisfy effluent standard for SS 

(15 mg/l) 

 23% of monthly average of Block 1, 7% of Block 2 and 13% of Block 3 satisfy effluent standard for total 

nitrogen (10 mg/l) even though removal efficacy is approximately 58% on average and considerably high 

for conventional treatment 

 73% of monthly average of Block 1, 40% of Block 2 and 30% of Block 3 satisfy effluent standard for total 

phosphorus (1 mg/l) since removal efficacy is approximately 66% on average and considerably high for 

conventional treatment 

 Negative influence on effluent qualities caused by side stream from sludge treatment process is 

acknowledged since effluent qualities (SS and T-P) of Block 2 and Block 3 are worse than Block 1 

 Superiority of renovation of Block 3 is not acknowledged from the view point of nutrient removal 

(effluent of Block 3 is mixture of renovated system and old system and facilities are not adequately 

operated since no control system has been installed) 

Evaluation of performance of sludge treatment facilities 

 Digestion rate of anaerobic digestion is calculated as 24% on average and rather low since 50% is 

generally expected 

 Digestion rate of aerobic stabilization is calculated as 9% on average and rather low since 40-50% is 

generally expected 

 Both anaerobic digestion and aerobic stabilization are not effective according to the evaluation of 

performance from operation experiences 

Evaluation of power consumption 

 Percentage of power consumption of the WWTP in 2011 is 21%: pump stations, 66%: sewage treatment 

facilities, 11% sludge treatment facilities and 2% others 

 Percentage of power consumption of the WWTP in 2012 is 18%: pump stations, 64%: sewage treatment 

facilities, 7% sludge treatment facilities and 11% others 

 Unit power consumption of sewage treatment facilities for Block 1 is 40% higher than those for Block 2 

and Block 3 due to several reasons such as the deterioration of the facilities, enhancing nitrogen removal, 

no aeration control with the exiting blowers etc. 